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Immune-Related Adverse Event: Arthralgia/Myalgia 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

   

 
Arthralgia is an increasing recognised side effect of oncological immunotherapy. This may manifest with single joint involvement or 

multi-articular involvement with synovitis. Additionally patients may develop myalgia which may go on to develop myositis. It is 
important to note that myositis can evolve into myocarditis and thus it is important to undertake the investigations recommended 

and monitor both symptomatic and biochemical responses to treatment. Patients often require non-steroid sparing agents so 
please implement the protocols for management of patients on these agents eg methotrexate and consider early referral to local 

rheumatology services.  
NB Myalgia can be a sign of myositis, which can transform into Myocarditis therefore cardiac involvement should be excluded. 

Investigations 
 

Bloods: Immunotherapy Panel including 

FBC, U&E, LFTS (inc ALT), Clotting, CRP, 
Cortisol, ESR, Rheumatoid factor, Anti- 

ccp and CK 

 
Cardiac investigations if signs of myalgia  
 

Moderate  
 

 Moderate pain associated with 
signs of inflammation, erythema, or 

joint swelling, limiting ADL’s. 

Severe or Life-threatening 
  

Severe pain as ssociated with 
signs of inflammation, 

erythema, or joint swelling, 
irreversible joint damage (e.g 

erosion) disabling, limiting 
ADL’s. 

Mild 
 

Mild pain with inflammation, 
erythema or joint swelling. 

 

Investigations 
 

As for moderate Arthralgia 
 

 

 
 

 

 
Investigations 

 

Bloods: Immunotherapy Panel 
including FBC, U&E, LFTS (inc ALT), 

Clotting, CRP, Cortisol, ESR, 

Rheumatoid factor, Anti- ccp and CK 

Management 
 

 Simple analgesia e.g. 
paracetamol/Ibuprofen. 

 

 
If a single joint affected and above 

measures ineffective consider 

Rheumatology referral for intra-

articular corticosteroid injection. 

Management 
 

Symptomatic management with 

analgesia as for mild. 
 

Commence Prednisolone 20mg daily 

for 1 week then 10mg for 2 – 4 weeks 
then taper. (Consider gastric 

protection) 

 
If no improvement consider 1mg/kg 

prednisolone up to 60mg. 
 

 
If no improvement refer to 

Rheumatology 
 If no improvement to oral steroids but 
no deterioration to severe consider the 

introduction of a DMARD  

e.g. methotrexate  

Management 
 

 
Naproxen 500mg BD 

 

IV Methylprednisolone up to 
2mg/kg daily + gastric protection`. 

 

Consider Rheumatology referral 
 

If no improvement or worsening 

symptoms consider non-steroidal 
immunosuppressive agents such 

as Methotrexate. 

 
If already commenced consider 

introduction of additional DMARD 

e.g. hydroxychloroquine 
Biologics can be considered on 

failure of DMARDs in collaboration 

with Rheumatology . 
(Sulphasalazine has been 

associated with high levels of 

hypersensitivity and therefore is 
NOT recommended)  

 

 
 

 

Interrupt SACT immunotherapy until discussed with Acute Oncology Team.  Please contact on-call oncology/haematology 

team for advice.  Ensure that the patient has monitoring/follow up planned with their oncology/immuno-oncology team. 

/pr 

 

Symptoms: PERSIST (≥5 days) 
or WORSEN or are associated 

with deranged U & E’s 

 

Symptoms: Resolve or 
Improve to Mild 

See steroid tapering 

guidance 

 

Symptoms PERSIST 

or WORSEN or 
RELAPSE 

 

Symptoms: Resolve or 
Improve to Mild 

See steroid tapering 

guidance 

 


